
scwd2 Regional Seawater Desalination Project Section 4  
Draft Environmental Impact Report Project Description 

City of Santa Cruz and Soquel Creek Water District 4-1 
 

SECTION 4 PROJECT DESCRIPTION 

This section provides a detailed description of the proposed project and includes information 
about project objectives, project location, technical characteristics, construction details, 
operational and maintenance details, potential future project expansion, and required permits and 
approvals. Please see Section 3, Project Background, for detailed information about the 
purpose and need for the proposed project. 

4.1 Project Objectives 

The objectives of the proposed desalination project presented below address the need for a 
[...]
conducted for the Desalination Plant Preliminary Design Report (Appendix L), the pre-treatment 
process would consist of rapid mixing, dissolved air flotation (DAF) units, and pressurized 
microfiltration/ultrafiltration (MF/UF) membranes, which are further described below. This 
pretreatment process was selected because it is the most reliable under all anticipated water 
quality conditions. See Section 8 for additional information about other pretreatment systems 
evaluated. 

Rapid mixing would include the addition of a coagulant (ferric chloride) to raw seawater to 
combine with particulates and organic matter to form larger particles that can be more easily 
removed by clarification and filtration processes. Periodically, sodium hypochlorite may be 
added to the raw water to oxidize trace metals and/or to control algae or bacteria growth that can 
potentially foul the MF/UF and SWRO membranes. The proposed pumped water injection 
system would provide rapid mixing of the pre-treatment chemicals with raw seawater. See the 
Chemical Use and Storage Facilities subsection below, for further information about chemical 
use and storage. 

 

 



U
R

S
 C

o
rp

 -
 O

a
k

la
n

d
 C

A
 -

 C
.R

a
u

m
a

n
n

 -
 L

:\
P

ro
je

ct
s

\S
a

n
ta

_
C

ru
z_

D
e

sa
lin

a
ti

o
n

\M
a

p
s\

0
1

_
R

e
vi

si
o

n
\S

e
ct

io
n

_
4

\F
ig

_
4

-7
to

1
0

_
C

o
n

c
e

p
tu

a
l_

P
la

n
t_

S
ite

s.
m

xd

Figure 4-7
Conceptual Site Plan for Desalination Plant Site Alternative A-1

intentional blank line

  City of Santa Cruz and Soquel Creek Water District
  scwd2 Regional Seawater Desalination Project

intentional blank line

POTENTIAL FUTURE
EXPANSION AREA



scwd2 Regional Seawater Desalination Project Section 4  
Draft Environmental Impact Report Project Description 

City of Santa Cruz and Soquel Creek Water District 4-30 
 

 

 

 

 

 

(This page left blank to facilitate double-sided printing) 

 



U
R

S
 C

o
rp

 -
 O

a
k

la
n

d
 C

A
 -

 C
.R

a
u

m
a

n
n

 -
 L

:\
P

ro
je

ct
s

\S
a

n
ta

_
C

ru
z_

D
e

sa
lin

a
ti

o
n

\M
a

p
s\

0
1

_
R

e
vi

si
o

n
\S

e
ct

io
n

_
4

\F
ig

_
4

-7
to

1
0

_
C

o
n

c
e

p
tu

a
l_

P
la

n
t_

S
ite

s.
m

xd

Figure 4-8
Conceptual Site Plan for Desalination Plant Site Alternative A-2

intentional blank line

  City of Santa Cruz and Soquel Creek Water District
  scwd2 Regional Seawater Desalination Project

intentional blank line

POTENTIAL FUTURE
EXPANSION AREA



scwd2 Regional Seawater Desalination Project Section 4  
Draft Environmental Impact Report Project Description 

City of Santa Cruz and Soquel Creek Water District 4-32 
 

 

 

 

 

 

(This page left blank to facilitate double-sided printing) 

 



U
R

S
 C

o
rp

 -
 O

a
k

la
n

d
 C

A
 -

 C
.R

a
u

m
a

n
n

 -
 L

:\
P

ro
je

ct
s

\S
a

n
ta

_
C

ru
z_

D
e

sa
lin

a
ti

o
n

\M
a

p
s\

0
1

_
R

e
vi

si
o

n
\S

e
ct

io
n

_
4

\F
ig

_
4

-7
to

1
0

_
C

o
n

c
e

p
tu

a
l_

P
la

n
t_

S
ite

s.
m

xd

Figure 4-9
Conceptual Site Plan for Desalination Plant Site Alternative A-3 (east)

intentional blank line

  City of Santa Cruz and Soquel Creek Water District
  scwd2 Regional Seawater Desalination Project

intentional blank line

MATCH LINE - SEE FIGURE 4-10

POTENTIAL FUTURE
EXPANSION AREA



scwd2 Regional Seawater Desalination Project Section 4  
Draft Environmental Impact Report Project Description 

City of Santa Cruz and Soquel Creek Water District 4-34 
 

 

 

 

 

 

(This page left blank to facilitate double-sided printing) 

 



U
R

S
 C

o
rp

 -
 O

a
k

la
n

d
 C

A
 -

 C
.R

a
u

m
a

n
n

 -
 L

:\
P

ro
je

ct
s

\S
a

n
ta

_
C

ru
z_

D
e

sa
lin

a
ti

o
n

\M
a

p
s\

0
1

_
R

e
vi

si
o

n
\S

e
ct

io
n

_
4

\F
ig

_
4

-7
to

1
0

_
C

o
n

c
e

p
tu

a
l_

P
la

n
t_

S
ite

s.
m

xd

Figure 4-10
Conceptual Site Plan for Desalination Plant Site Alternative A-3 (west)

intentional blank line

  City of Santa Cruz and Soquel Creek Water District
  scwd2 Regional Seawater Desalination Project

intentional blank line

MATCH LINE - SEE FIGURE 4-9

POTENTIAL FUTURE
EXPANSION AREA



scwd2 Regional Seawater Desalination Project Section 4  
Draft Environmental Impact Report Project Description 

City of Santa Cruz and Soquel Creek Water District 4-36 
 

  

 

 

 

 

(This page left blank to facilitate double-sided printing) 

 



Figure 4-11
Diagram of Desalination Treatment Process

intentional blank line

  City of Santa Cruz and Soquel Creek Water District
  scwd2 Regional Seawater Desalination Project

intentional blank line

Pre-treatment Process



scwd2 Regional Seawater Desalination Project Section 4  
Draft Environmental Impact Report Project Description 

City of Santa Cruz and Soquel Creek Water District 4-38 
 

 

 

 

 

 

(This page left blank to facilitate double-sided printing) 

 



scwd2 Regional Seawater Desalination Project Section 4  
Draft Environmental Impact Report Project Description 

City of Santa Cruz and Soquel Creek Water District 4-39 
 

The DAF process causes organic and inorganic material in raw seawater to coagulate and float to 
the surface for easy removal. After rapid mixing, DAF units would remove the majority of 
suspended solids from the coagulated water before the downstream membrane filtration and 
desalination processes. Removal of algae and suspended solids would be critical to the efficient 
operation of the MF/UF membranes and to reduce the fouling potential at the SWRO 
membranes.  

As documented in the Desalination Plant Pilot Study Report (Appendix D) and described in the 
Desalination Plant Preliminary Design Report (Appendix L), seawater from Monterey Bay is 
often high quality and contains only small amounts of algae and suspended solids. However, raw 
water quality can be adversely affected during storms and/or algae blooms. Plant operators 
would therefore have the option to bypass the DAF system when raw water is of high quality, 
and direct the coagulated water to the MF/UF membranes. Bypassing the DAF system would 
reduce chemical and energy use under favorable raw water quality conditions. The DAF system 
would consist of two partially buried concrete basins, mechanical equipment, electrical 
equipment, pumps, air compressors, saturators, and controls.  

MF/UF membranes provided the most consistent and effective pretreatment during normal and 
adverse raw water conditions. Clarified water from the DAF units would flow to a feedwater8 

equalization basin where MF/UF feed pumps would direct flow through the strainers and MF/UF 
membranes. Four MF/UF racks would be provided for the 2.5-mgd plant. Following filtration, 
the filtered water would enter an equalization basin prior to desalination, as further described 
below. 

Seawater Desalination Treatment 

As indicated previously, the plant would use a SWRO system to desalinate treated feedwater. 
SWRO is a pressure-driven process using semi-permeable membranes. SWRO membranes 
separate water molecules from impurities in the seawater by permitting water to pass, and 
limiting the passage of salts and other constituents. The results are a permeate stream (or product 
water) and a concentrate stream (or brine). The product water from the plant is referred to as 
“product water” throughout the EIR. 

Several SWRO system configurations and several types of commercially available SWRO 
desalination membranes were evaluated during the Desalination Plant Pilot Study Report to 
assess energy requirements, cleaning intervals, salt rejection, membrane integrity, and product 
water quality (see Appendix D). Based on this evaluation, the preliminary project design 
includes a single-stage, single-pass SWRO process. According to the Desalination Plant 
Preliminary Design Report (Appendix L), this process would provide the most economical and 

                                                 
8  The source water that goes into the desalination plant, as well as the water being processed at different stages 

(pre-treatment, SWRO desalination, post-treatment) is often described as “feedwater.” 



scwd2 Regional Seawater Desalination Project Section 4  
Draft Environmental Impact Report Project Description 

City of Santa Cruz and Soquel Creek Water District 4-40 
 

energy efficient desalination technique to meet the current drinking water standards and scwd2 
water quality and operational goals. The proposed single-pass SWRO treatment process consists 
of the following components, which are further described below: 

 Equalization Basin  SWRO Membrane Skids (Or Units) 

 Transfer Pump Station  Energy Recovery Devices  

 Cartridge Filters 

 Feedwater Conditioning 

 High Pressure Feed Pumps 

 SWRO Membrane Cleaning and Flushing 
Systems 

 Allowance for a Future Partial Second Pass 
Reverse Osmosis System 

After passing through the pre-treatment process, the treated feedwater would be temporarily 
stored in an equalization basin to equalize flows from the pre-treatment filter units and to allow 
for the removal of any residual chlorine. Transfer pumps would pump the water out of the 
equalization basin and through cartridge filters to remove any suspended particles that may have 
accumulated downstream of the MF/UF process.  

Feedwater conditioning would involve chemical supply lines and a static mixer with injection 
ports for adding antiscalant, caustic soda, or sodium bisulfite after the cartridge filters as 
necessary. Antiscalant addition may be desired to reduce fouling of the SWRO membranes. 
Caustic soda addition may be required to temporarily reduce boron concentrations in the 
desalinated water. Sodium bisulfite addition would be necessary for dechlorination when 
chlorine is added upstream. 

The feedwater flow would then be pumped through the SWRO single-stage system using high-
pressure feed pumps. The product water (or permeate) will typically range between 40 and 50 
percent of the feedwater flow; and the brine (or concentrate) will comprise the remaining 50 to 
60 percent of the flow. The brine will pass through energy recovery devices (ERDs) and 
approximately 95 percent of the energy retained in the brine will be used to pressurize the 
feedwater before the SWRO membranes. By pressurizing the feedwater, pumping requirements 
will be reduced and the ERDs will result in the net recovery of approximately 45 to 55 percent of 
the overall energy required to operate the SWRO membranes.  

To produce 2.5 mgd of product water that can be directed to the potable water distribution 
system, the desalination process would include a number of single-stage SWRO units (skids). 
Each SWRO membrane skid would be configured with a hybrid arrangement of high boron 
rejection SWRO membranes and low energy consumption SWRO membranes. This hybrid 
arrangement would provide the optimum balance of boron removal to meet treatment objectives 
while minimizing system energy requirements.  

The SWRO system would have the ability to operate with a recovery rate ranging from 40 to 50 
percent (40 to 50 gallons of fresh drinking water per 100 gallons of seawater). However, it is 



scwd2 Regional Seawater Desalination Project Section 4  
Draft Environmental Impact Report Project Description 

City of Santa Cruz and Soquel Creek Water District 4-41 
 

anticipated that the SWRO system would typically operate with a recovery rate ranging from 40 
to 45 percent. Recovery rates for SWRO membranes would vary based on a number of factors 
including but not limited to water quality, membrane type or manufacturer’s model and 
membrane age or condition. For example, water temperature and salinity may vary seasonally 
and would affect rejection and recovery rates. Also, as the membranes age over several years of 
service, the rejection efficiencies typically degrade and recovery rates tend to drop until water 
quality and production goals can no longer be met; then the used membranes would be recycled 
and replaced with new membranes. 

Table 4-4, 2.5-mgd Seawater Desalination Plant Flow Rates, provides the operational 
recovery rates that could occur with the plant, and indicates the amount of raw seawater that 
would be needed and brine that would be generated with the 2.5-mgd plant. For example, given a 
SWRO system recovery rate of 40 percent, the single-stage system would require 6.3 mgd of raw 
seawater per day to generate 2.5 mgd of product water under the most challenging operating 
conditions.9  In addition to the 6.3 mgd of seawater flow that would be drawn directly from the 
screened open-ocean intake, an additional flow of approximately 0.8 mgd consisting of partially 
treated reclaimed water from the residuals streams produced by the DAF and MF/UF 
pretreatment systems, would be taken through the treatment process, resulting in a total influent 
to the plant of 7.1 mgd. At a recovery rate of 40 percent, the single-stage system would also 
generate about 3.8 mgd of brine. 

Membrane cleaning and flushing systems would also be incorporated into the design to remove 
dissolved and suspended solids on the membranes. A clean-in-place system would be provided 
for periodic cleaning of the SWRO membranes, as further described below. The primary 
components of the clean-in-place system would include cleaning tanks each with a tank water 
heater, cleaning pumps, and cartridge filters. The primary cleaning chemicals anticipated for use 
in the facility would be acid for low pH cleaning and sodium hydroxide for high pH cleaning. 
Other acids or bases may be used for less common cleaning applications. Various common 
detergents may also be used in combination with the acidic and basic solutions. After use, these 
high pH and low pH cleaning solutions would be neutralized prior to being discharged to the 
sanitary sewer for treatment at the City’s WWTF. 

Provisions for a future second pass of low-pressure SWRO membranes have been incorporated 
into the preliminary design, should future regulations or water quality objectives require 
additional treatment. However, final design and construction of the second pass would occur in 
the future only if needed. The EIR analysis assumes that a future second-pass system could be 
required and implemented as part of the project. 

 

                                                 
9   The intake and pumping system would be designed for a slightly higher capacity (i.e., 7.0 mgd) to allow for 

anticipated reductions in capacity of the system, as previously described at the beginning of Section 4.4.2. 



scwd2 Regional Seawater Desalination Project Section 4  
Draft Environmental Impact Report Project Description 

City of Santa Cruz and Soquel Creek Water District 4-42 
 

Table 4-4. 2.5-mgd Seawater Desalination Plant Flow Rates 

Production Capacities Production Capacity (mgd) SWRO Recovery Rate (%) 

Seawater (from Seawater Intake System) 

Minimum 1.7 50 (maximum) 
Average 3.7 43 (average) 

Maximum 6.3 40 (minimum) 
Combined Plant Influent (Seawater + Recycled Water from Plant) 

Minimum 1.8 50 (maximum) 
Average 4.1 43 (average) 

Maximum 7.1 40 (minimum) 
Treated Water 

Minimum 0.8 50 (maximum) 
Average 1.6 43 (average) 

Maximum 2.5 40 (minimum) 
Brine 

Minimum 0.8 50 (maximum) 
Average 2.1 43 (average) 

Maximum 3.8 40 (minimum) 
Source: Appendix L, scwd2 Seawater Desalination Plant – Phase 1 Preliminary Design: Volume 1 – Report & Volume 2 – Drawings. 
Acronyms: 
mgd = million gallons per day 
SWRO = seawater reverse osmosis 
 
Post‐Treatment Processes and Distribution 

Reverse osmosis removes many of the minerals from the water, such as calcium, magnesium, 
and bicarbonate. Lack of hardness and alkalinity makes the water more corrosive to concrete and 
other materials in the water delivery system. Additionally, without treatment, lack of minerals 
can make the water taste flat as compared to the existing drinking water supply. Post-treatment is 
required to control the corrosiveness of the water and provide adequate disinfection prior to 
distribution, as is common for potable water generated from surface and/or groundwater sources. 
The post-treatment and distribution system would consist of stabilization and corrosion control, 
disinfection, and product water pumping to the potable water distribution system. 

The desalinated water would be treated with carbon dioxide, calcium carbonate within the calcite 
contactors, and sodium hydroxide (caustic soda) to stabilize and re-mineralize the water. 
Chlorine (sodium hypochlorite) would be added before and/or after the calcite contactors for 
disinfection. A corrosion inhibitor (monosodium phosphate), identical to the chemical currently 
used for corrosion control at the Graham Hill Water Treatment Plant, would be added after the 
calcite contactors to provide additional stabilization to reduce corrosion in the water supply 
distribution system. 



scwd2 Regional Seawater Desalination Project Section 4  
Draft Environmental Impact Report Project Description 

City of Santa Cruz and Soquel Creek Water District 4-43 
 

The water would then pass through a chlorine contact basin, also called a clearwell, to meet the 
most stringent regulatory requirements for primary disinfection. The clearwell provides for the 
required contact time, with chlorine (sodium hypochlorite) added upstream of the clearwell for 
disinfection. A high-service pump station would then pump the product water directly into the 
potable water supply distribution system adjacent to the desalination plant. No on-site storage of 
product water would be provided and no mixing of the product water with other sources of 
potable water would be necessary to achieve water quality or storage objectives. See Section 4.6, 
Operation and Maintenance, for information on product water quality.  

Residuals Handling and Disposal 

Operation of the desalination plant would generate solids from the DAF units, used washwater 
from the MF/UF system, and chemical cleaning solutions from clean-in-place procedures of the 
MF/UF filters and SWRO membrane units that would be conducted periodically. Solids from the 
DAF units and from the MF/UF washwater would consist of naturally occurring organic and 
inorganic matter in the raw seawater, and iron precipitated from coagulation with ferric chloride 
used in the pre-treatment system. Two options for handling solids from these systems are 
presented below. This EIR addresses both of these options for disposing of solids. See Section 
5.9, Utilities and Service Systems, for additional information about directing solids to the sewer 
system and landfilling of dewatered solids.  

Sanitary Sewer Disposal Option 

The recommended residuals-handling system is shown on Figure 4-12, Residuals Handling 
System – Sanitary Sewer Disposal Option, and consists of a DAF solids transfer pump station, 
washwater equalization basin and pump station, two clarifier thickeners, a reclaimed water pump 
station and a solids disposal pump station. The system would separate the liquids and solids, and 
recycle this reclaimed water to the desalination plant influent for treatment. The remaining 
thickened solids containing 0.3 to 2.0 percent dry solids by weight, would typically be released 
daily to the sanitary sewer, but can also be stored within the clarifiers for 1 to 4 weeks depending 
on plant influent flow, raw seawater quality and associated volume of solids.  

Thickened solids at the potential range of 0.3 to 2.0 percent solids would allow for operational 
flexibility and coordination with the City’s WWTF to address the potential adverse effects of 
increased solids loading in the distribution system and at the WWTF. For example, discharging a 
higher percentage of solids (e.g., 2.0 percent dry solids by weight) to the sanitary sewer would 
provide the following benefits: (1) reduce the amount of raw seawater withdrawn from the ocean 
and treated at the proposed plant; (2) reduce chemical consumption and energy use; and (3) 
lower solids disposal costs based on flow to the sanitary sewer system. However, if discharging 
high concentrations of solids results in settling and lost capacity in the sanitary sewer collection 
system, or if high solids adversely impact treatment at the City’s WWTF, the operators at the 
proposed seawater desalination plant could alter the solids disposal process to discharge a more 
dilute waste stream (e.g., 0.3 percent dry solids by weight) to address the potential impacts. This 



scwd2 Regional Seawater Desalination Project Section 4  
Draft Environmental Impact Report Project Description 

City of Santa Cruz and Soquel Creek Water District 4-44 
 

proposed residuals-handling system is similar to the residuals-handling system at the City’s 
Graham Hill Water Treatment Plant.  

Table 4-5, Summary of Estimated Sewer Discharges, provides a summary of estimated sewer 
discharges from all categories of discharges. Assuming an average plant production of 1.6 mgd 
of product water, approximately 2,000 gallons of liquid per day containing 2.0 percent solids 
would be released from the plant to the sewer. The maximum anticipated discharge of thickened 
solids could be 17,700 gallons per day (gpd) when the plant is operating at the design production 
capacity of 2.5 mgd during winter storm events, when the solids in the raw seawater are at their 
highest anticipated concentration.  

The discharge volume of thickened solids would increase to approximately 13,600 gpd for 
average production and approximately 118,000 gpd for maximum production, with a solids 
concentration at 0.3 percent. The City Water Department is in the process of coordinating with 
the City Public Works Department regarding the allowable limits and potential effects of 
discharging thickened solids at the potential range of 0.3 to 2.0 percent solids. See Section 5.9 
for additional information. 

SWRO membranes tend to foul over time and require periodic cleaning. A clean-in-place system 
would be provided for periodic cleaning of the SWRO membranes and the MF/UF filters. Daily 
maintenance washes of the MF/UF filters would be conducted with potable water from the 
adjacent potable water distribution system. Additionally, chemical cleaning solutions would be 
used during the clean-in-place procedures conducted periodically at the MF/UF filters 
(approximately once every 3 months) and SWRO membrane units (once every 3 to 6 months). 
Chemicals would include combinations of chlorinated and low- and high-pH solutions. The used 
cleaning solutions would be pumped to a neutralization tank, where the contents would be de-
chlorinated and neutralized before being sent to the sanitary sewer for disposal (see Table 4-5). 

Landfill Disposal Option 

If discharging solids to the City’s sewer system is determined not to be feasible or desirable now 
or in the future, the Desalination Plant Pilot Study Report (Appendix D) indicates that dewatered 
solids could also be sent to a landfill, likely the City's landfill at Dimeo Lane. This would require 
a solids dewatering facility, which would be located in a building at the plant (see Table 4.1 and 
Figures 4-7 through 4-10). The dewatering system would take the thickened solids from the 
treatment process and produce a cake (approximately 25 to 50 percent dry solids) that could be 
delivered to the landfill by truck, assuming the solids meet all relevant requirements for disposal 
in a municipal solid waste landfill. Section 5.9 describes landfill disposal requirements in more 
detail.  

 



Figure 4-12. Diagram of Residuals Handling
System – Sanitary Sewer Disposal Option

intentional blank line
  City of Santa Cruz and Soquel Creek Water District
  scwd2 Regional Seawater Desalination Project
intentional blank line



scwd2 Regional Seawater Desalination Project Section 4  
Draft Environmental Impact Report Project Description 

City of Santa Cruz and Soquel Creek Water District 4-46 
 

 

 

 

 

 

(This page left blank to facilitate double-sided printing) 

 



scwd2 Regional Seawater Desalination Project Section 4  
Draft Environmental Impact Report Project Description 

City of Santa Cruz and Soquel Creek Water District 4-47 
 

 

Table 4-5. Summary of Estimated Sewer Discharges 

Discharge Description Frequency 

Plant Capacity 2.5 mgd 

Average Day1 (gpd) Maximum Day2 (gpd) 

DISCHARGE COMPONENTS 

MF/UF Maintenance Washes3,4 Daily 16,000 16,000 
Thickened Solids (2% solids) Daily 2,040 17,700 
Thickened Solids (0.3% solids) Daily 13,600 118,000 
Monitoring Instrument/Reagent Waste Daily 2,880 4,320 
Staff Potable Water Use Daily 120 140 
Equipment Washdown 1 day in 30 0 1,200 
Plant Tours and Visitors’ Water Use 1 per day 80 80 

MF/UF Cleaning Solutions Waste3 1 day in 90 0 4,000 
(not included in totals below)3 

SWRO Cleaning Solutions Waste3 1 day in 90 0 8,000 
TOTAL SEWER DISCHARGES – SANITARY SEWER OPTION5 

Total Sewer Discharge (2% solids)5 21,100 47,400 
Total Sewer Discharge (0.3% solids)5 32,700 148,000 

TOTAL SEWER DISCHARGES – LANDFILL DISPOSAL OPTION5 

Total Sewer Discharge (dewatered solids trucked offsite)6 19,100 29,700 
Source: Information for table provided by CDM Smith. 
Notes: 
1. Average operations assume that the plant is producing 1.6 mgd of product water.  
2. Maximum operations assume that the plant is operating at its design capacity of 2.5 mgd during winter storm events, when the solids in the 

raw seawater are at their highest anticipated concentration.  
3. MF/UF maintenance washes (4 washes; 1 per unit; 4,000 gallons per wash) and MF/UF chemical cleanings would occur on separate days 

and therefore the cleaning waste is not added in the total discharges. MF/UF maintenance washes and SWRO chemical cleanings could 
occur on the same day and therefore both discharges are included in the discharge totals. 

4. The California Department of Public Health (CDPH) advises water suppliers to dispose of the spent maintenance wash solutions instead of 
recycling the neutralized streams back into drinking water plants for treatment. The City and District may pursue provisions in the CDPH 
operating permit to allow for recycling of the maintenance wash streams. If this were allowed, it could reduce the average daily discharge 
to the sanitary sewer by 16,000 gpd. Recycling the neutralized MF/UF maintenance streams would not present increased health risks, and 
would have little or no effect on treatment.  

5. All numbers are rounded to the nearest 100 or 1,000. 
6. If thickened solids are directed to the landfill, all filtrate from the dewatering process would be recycled at the plant; and other discharges 

would be directed to the sewer system. 
Acronyms:  
CDPH = California Department of Public Health 
gpd = gallons per day 
MF/UF = microfiltration/ultrafiltration 
mgd = million gallons per day 
SWRO = seawater reverse osmosis 
  
 

 



scwd2 Regional Seawater Desalination Project Section 4  
Draft Environmental Impact Report Project Description 

City of Santa Cruz and Soquel Creek Water District 4-48 
 

Assuming an average production of 1.6 mgd and dry weather conditions, approximately 340 
pounds per day of dry solids by weight could be generated by the plant. When the plant is 
operating at the design production capacity of 2.5 mgd during winter storm conditions, 
approximately 2,950 pounds per day of dry solids by weight could be generated by the plant. The 
actual weight would depend on the percent of dry solids in the dewatered cake, which would 
range from approximately 25 to 50 percent dry solids, as noted above. Table 4-6, Estimated 
Weight of Solids for Landfill Disposal, provides the estimated weight of daily and annual 
solids that could be disposed of at a landfill, based on this range.  

Table 4-6. Estimated Weight of Solids for Landfill Disposal 

Operating 
Conditions 

Days Assumed 
Dry Solids 

Weight 
(pounds/day) 

Percent Dry 
Solids (%) by 

Weight 

Landfill Disposal 

Daily Weight 
(pounds/day) 

Annual Weight 
(pounds/year) 

Average  
(1.6 mgd and dry 

weather conditions) 
335 340 

25% 1,360 455,600 
35% 971 325,429 
50% 680 227,800 

Maximum 
(2.5 mgd and winter 

storm conditions) 
30 2,950 

25% 11,800 354,000 
35% 8,429 252,857 
50% 5,900 177,000 

TOTAL ANNUAL1 
25% -- 809,600 
35% -- 578,286 
50% -- 404,800 

Source: Information for table provided by CDM Smith and City of Santa Cruz. 
Notes: 
1. The total annual pounds per year is based on the addition of the pounds per year under average operating conditions (assumed to be 335 

days per year) and pounds per year under maximum operating conditions (assumed to be 30 days per year). 
Acronyms: 
    mgd = million gallons per day 
 
Chemical Use and Storage Facilities 

As indicated above, a variety of chemicals would be required for treatment, disinfection, and 
membrane cleaning at the desalination plant. A list of the likely chemicals, a description of their 
purpose and how they are used, and estimated daily use and storage amounts for a maximum 
production of  2.5 mgd are provided in Table 4-7, Chemical Use and Storage Requirements. 
Material Safety Data Sheets for each of these chemicals are provided in Appendix L. 



scwd2 Regional Seawater Desalination Project Section 4 
Draft Environmental Impact Report Project Description 

City of Santa Cruz and Soquel Creek Water District 4-49

Table 4-7. Chemical Use and Storage Requirements 

Chemical Description of Use Primary Application Points 
Daily Use (gallons per 

day)1 
Number 
of Tanks 

Volume 
(gallons) 

Ferric Chloride 
Continuous coagulant addition to improve removal 
of suspended particulates and dissolved 
constituents during pretreatment. 

Raw water before pre-treatment; Used 
washwater 

Max: 167 
Ave: 14 1 7,000 

Sodium 
Hypochlorite 

Continuous use as a disinfectant at various 
process stages. 

Raw water before pre-treatment; Post-
treatment – before and after calcite 
contactors; MF/UF cleaning tanks 

Max: 2,344 
Ave: 300 1-2 5,000 – 

12,000 

Sodium Hydroxide 
(Caustic Soda) 

Intermittent use to improve boron rejection, control 
product water pH, clean MF/UF and SWRO 
membranes, and neutralize acidic cleaning 
solutions. 

SWRO desalination treatment – before 
cartridge filters; Post-treatment – after calcite 
contactors; MF/UF and SWRO cleaning and 
neutralization tanks 

Max: 192 
Ave: 74 1 7,000 

Carbon Dioxide Continuous alkalinity addition and pH reduction to 
improve calcium uptake during post-treatment. 

Post-treatment – before and after calcite 
contactors 

Max: 125 
Ave: 48 1 3,100 

Calcite (Calcium 
Carbonate) 

Continuous use to increase calcium levels and 
raise pH during post-treatment. Post-treatment – within calcite contactors Max: 7 cubic feet per day 

Ave: 3 cubic feet per day NA No on-site 
storage2 

Sodium Bisulfite Use to de-chlorinate SWRO feedwater and prior to 
disposal of chlorinated discharges/solutions. 

SWRO desalination treatment – before 
feedwater equalization basin; MF/UF and 
SWRO cleaning and neutralization tanks 

Max: 168 
Ave: 57 1 3,000 

Corrosion Inhibitor 
(phosphate) 

Continuous phosphate addition to inhibit corrosion 
in the distribution system. 

Post-treatment – before or after calcite 
contactors 

Max: 9 
Ave: 2 1 1,000 

Anti-scalant To minimize SWRO membrane scaling and/or iron 
fouling 

SWRO desalination treatment – before 
cartridge filters 

Max: 14 
Ave: 4 1 500 

Citric Acid/ Other 
Cleaning 

Chemicals 
Used intermittently as a chelating agent to clean 
MF/UF and SWRO membranes. Other membrane-
cleaning chemicals may also be recommended. 

MF/UF and SWRO cleaning and neutralization 
tanks Intermittent Use 1 1,0003 

Future/ Spare 
Chemicals 

Space included allowing up to two chemicals for 
future treatment or cleaning requirements. 

MF/UF and SWRO cleaning and neutralization 
tanks; Post-treatment - before or after chlorine 
contact basin (clearwell) 

TBD TBD TBD 

Source: Adapted from Appendix L, scwd2 Seawater Desalination Plant – Phase 1 Preliminary Design: Volume 1 – Report & Volume 2 – Drawings, with additional information provided by CDM Smith. 
Notes: 
1. Maximum daily chemical use is based on operation of the plant at 2.5 mgd. Average daily chemical use is based on operation of the plant at an 

average rate of 1.6 mgd. 
2. Delivered in bulk for loading into calcite contactors. 
3. Ordered as needed and stored temporarily. 

Acronyms: 
MF/UF = microfiltration/ultrafiltration 
mgd = million gallons per day 
SWRO = seawater reverse osmosis 
TBD = to be determined 



scwd2 Regional Seawater Desalination Project Section 4  
Draft Environmental Impact Report Project Description 

City of Santa Cruz and Soquel Creek Water District  4-50   
 

The chemical systems would be divided into two separate areas, including outdoor storage and 
containment facilities and indoor metering equipment. Chemical storage tanks would be located 
along an outer wall of the membrane building or SWRO building, depending on the plant site 
alternative. The chemicals would be stored in accordance with applicable building and seismic 
codes, and applicable regulatory requirements for hazardous materials storage. In particular, each 
tank would be mounted on a concrete pad within a concrete containment structure sized to 
accommodate approximately 1.2 times the volume of the respective chemical tank to contain 
potential spills or leaks. Adjacent truck loading stations would have similar containment 
structures.  

A canopy would cover the storage/containment area and concrete walls would separate each 
chemical area. Chemical resistant coatings would be applied to all concrete surfaces that could 
be exposed to chemicals. Chemical resistant sump pumps would be provided to remove potential 
spills or leaks from the storage/containment area and from adjacent truck loading stations. 
Manually operated drains to the sanitary sewer and storm drains would also be provided to 
remove wash-down water or rainwater. Safety showers/eyewash stations would be provided in 
each chemical containment structure and near truck loading stations.  

Chemical feed areas would be located inside the membrane or SWRO building and adjacent to 
the outdoor chemical storage/containment areas. For each chemical system, metering pumps 
and/or transfer pumps, piping, instrumentation and controls would be mounted in a containment 
area separated from adjacent systems by a containment curb. Piping of hazardous chemicals 
would be double contained and would be located outside of containment areas. If leaks or spills 
occur the liquids would drain back to the outdoor containment structures for each respective 
chemical. Chemical application piping would be routed throughout the buildings in pipe 
trenches; and buried, double-contained pipe runs would be used to deliver chemicals to other 
facilities throughout the sites. Chemical resistant coatings and materials would be used in the 
chemical feed areas and safety showers/eyewash stations would be provided. 

Other Plant Facilities and Improvements 

The desalination plant would also include space for other uses, including but not limited to: 1) 
operations and control, likely to also include reception, office(s), laboratory, conference room, 
restrooms, and kitchen/break room; (2) maintenance and facilities storage; (3) electrical 
operations and utility connections; (4) parking and access; (5) stormwater detention and 
retention; (6) landscaping; and (7) outdoor viewing and gathering areas. These facilities and 
improvements are further described below. 

Operations and Control 

The control building would provide approximately 5,000 to 5,400 square feet of space for a 
range of operational uses, including a control room, a laboratory for water quality testing, a 
conference room, and offices. Other ancillary facilities in the building could include a kitchen 
and break room, and restrooms with lockers and showers. 